ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Horizontal Vertical
1 4ellLtweI{ilBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
700 AR L] | | — [ (T [ ] | | — |
1
s ,:via"é s ! VG 54
.‘ij " WM“WWMM it s " N MWWWWWWW'
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1134000 58.63 74.60 -15.37 68.34 33.98 16.60 65.73 @.44 217 32 PEAC 1 1134p.08 55.42 74.00 -18.56 65.13 38.95 16.60 65.73 @.44 408 215 PEAK
1 1134000 47.65 54.00 -6.95 56,76 38.98 16.60 €5.73 @.44 217 32 AVERAGE 2 113,08 44,30 34.00 -9.66 4.6 38,98 16.60 65,73 @.44 408 215 AVERAGE
3 1701000 49.29 68.20 -18.91 S5.71 33.08 20.72 €5.85 @.63  -- - PEAK 3 17010.00 49.65 68.20 -18.55 56.67 33.88 20.72 65.85 @.63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-214 of 229

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G 1 1
MG 54 MG 5
~14.5G 528 7k
Avg 6l VRN SN U VRS Y NEVUUIN S YUV S mewwwmﬂw ]
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
ANG B4 ANG B4
~18G 528 7k
i et R el
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY

Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL

Condition: AVG 54 3n 91200-1522 240328 VEATICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR450901D
40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 !
875 875
o 0l O m n n PEAKUAD
{12
7 IS FYT PR SZ‘SW W
30 30
Peak
115 115
5350 5386. 5422, 5458 5404, 5530
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY .
Condition: PEAK_BE(UNII) B3 3n 9128D-1522 246328 HORTIONTAL Site+ E3CHLGHY
« RBi: 1080, 0eBkHz VBW: 3000, B0KHT. SHT:Aute Condition: PEAK(UNIT) 3n 91200-1522 248328 HORZZONTAL
: RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 545746 56,12 74.00 -17.88 41,20 32.80 1148 29.36 @.00 0@ 182 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 546628 58.33 68.20 -0.87 43.39 3280 11.49 29.35 0.00 308 182 PEAK 1 --- B7.84 32.80 1157 29.36 @.88 308 182 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
875 15
00 00
| AVG_54
525 i 525 [Ip————
% % va/_/Q/‘f’_/\J
Avg
115 115
5380 5366, 5422, 5458, 5404, 5530 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE(UNIT) B3 3n 912001522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RBl:1080.080kHz VB:5. 106kHz SKT:Auto : RBli:1080.060kHz VB:5. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5458.0@ 43.92 54.00 -5.00 34.08 32.80 1148 29.35 0.8 308 182 AVERAGE 1 5530.88 95.97 ----o- oo 80.92 32.80 1161 29.36 @.88 308 182 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Horizontal Fundamental
gl oB)
1225
105
e pboge
815
i L« PEA BE(UND B
M 1
5! WWM %Jmh il
30
Peak Blank
11
5530 5817, 5624, 5671, 5718, 5768
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNLI)_B3 3n 91280-1522 24328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5747.14 56.09 68.20 -12.11 46.28 33.49 11.38 29.40 @.08 308 182 PEAK

TEL : 886-3-327-0868 Page Number 1 C3-217 of 229
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR450901D
40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 ;
875 875
o Yl O e e PEAKUAD
]2 I, itk
52 lttittepgpon ok bttt 525 W
30 30
Peak
115 115
5350 5386. 5422, 5458, 5404, 5530
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY .
Condition: PEAK_BE(UNII) B3 3n 91280-1522 240328 VERTICAL Site+ E3CHLGHY
« RBi: 1080, 0eakHz VBW: 3000, B0KHT. SHT:Aute Condition: PERK(UNIT) 3n 91200-1522 248328 VERTICAL
: RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBwV dB/m 0B 4B dB  m  deg
1543800 54,90 74.00 -19.10 39.98 32.80 1L.48 29.36 @.00 308 176 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 54G6.28 S4.01 68.20 -14.10 30.07 32.80 11.49 29.35 0.00 308 176 PEAK 1 --- BLS1 32.80 1152 29.35 @.88 308 176 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 00
AVG_54
525 1 525 R —
35‘0 35‘0".—_‘“///-“—/\”“/‘-‘
Avg
115 115
5380 5366, 5422, 5458, 5404, 5530 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE(UNIT) B3 3n 912001522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RBl:1080.080kHz VB:5. 106kHz SKT:Auto : RBli:1080.060kHz VB:5. 106kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5457.46 46.55 54.80 -7.45 3163 32.80 1148 29.35 0.08 308 176 AVERAGE 1 5530.88 89.73 ----o- oo JA75 32,80 1153 29.35 .88 3@ 176 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225

105,

875

704 PEAK.BE(UNE3)

%
|

et an Mt s I
Y

Peak Blank

5530 5877, 5624, 5671, 5718, 5765
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK_BE(UNLT)_B3 3n 91280-1522 244328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 574244 55,18 68.20 -13.02 39.38 33.48 11.38 29.40 0.08 308 176 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-219 of 229



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
EAK[UNI) EAK[UN)
1/ | B L] ] — [ 1 S I B ] ] —| [l
05 AVG_54 Iy MG 54
um TS wwmwwmwwwwwh o e ot s P e
Peak %0 %0
AVg 115 1.
1000 9200, 1400, 1 15800, 18000 1000 9200, 1400, 1 15600, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11060.00 47.64 74.00 -26.36 57.8L 38.70 16,35 ed.6e 0.4 .- -- PEAK 1 11060.08 47.71 74.60 -26.29 57.88 38.78 16.35 65.66 @44 - - PEAK
7 1650008 48.63 68.20 -19.57 56.54 37.9 20.29 86.73 6.6  -- -- PEAK 2 16590.08 48.54 68.20 -19.66 56.45 37.90 20.29 66.73 .63 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G 1 1
ANG B4 ANG B4
~14.5G 528 7k
Avg P s s S nsiin ] . AN S S I o]
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
e S P N S —
Avg - sl
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY

Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL

Condition: AVG 54 3n 91200-1522 240328 VEATICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR450901D
42
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_5670MHz
ANT 0+1
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1
1050 1050
875 875
o 7l e e PEAKUAD
525 !, IR 1 it s ———"
30 30
Peak
115 115
5350 5414, 5478, 5542, 5606. 5670
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY .
Condition: PEAK_BE(UNII) B3 3n 9128D-1522 246328 HORTIONTAL Site+ E3CHLGHY
« RBi: 1080, 0eBkHz VBW: 3000, B0KHT. SHT:Aute Condition: PEAK(UNIT) 3n 91200-1522 248328 HORZZONTAL
: RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1 5366.64 3411 74.00 -19.89 39.30 32.80 1138 20.3%7 @.ee 3% 59 PEAK Mz dBuV/m dBwV/m B dBwV dB/m B i oo deg
1 5466.48 53.33 68.20 -14.87 30.39 3280 11.49 29.35 .00 395 59 PEAK 1 --- 9098 3304 1172 29.38 @68 395 59 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 i
875 15
00 00
AVG_54
525 ] 525
50 30
Avg
115 115
5380 544, 5478, 5a42, 5606, 5670 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE(UNIT) B3 3n 912001522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.080kHz VB:0. 200kHz SKT:Auto : RBli:1080.060kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 545432 4458 54.00 -9.42 29.66 32.80 11.48 29.36 8.0 395 59 AVERAGE 1 5670.88 97.32 ------ ---eee 878 3319 IL73 29.38 6.8 395 59 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

1050, ey
b5

W

Peak Blank
11!

5670 5669, 5746, 5765

8. 5721,
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK_BE(UNLI)_B3 3n 91280-1522 24328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHZ SKT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 575,29 62.06 68.20 -6.14 46.23 33.45 1178 29.48 @.08 395 59 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

875

|
. /

Blank
11!

Avg

5350 5304, 5438, 5482 5526, 5570
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE(UNII) B3 3n 912001522 240328 HORTZONTAL
+ RBW: 1000, 060KHz VBN:6.200kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5447.82 5155 54.80 -2.45 36.64 32.80 11.47 29.35 0.8 248 151 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C3-223 of 229
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

42
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_5670MHz
ANT 0+1
Pol. Vertical Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1205 1225
1050 1050 1
875 875
o 0l O e s PEAKUAD
1 2
" . " on A W’WM
5250y e s 525
30 30
Peak
115 115
5350 5414, 5478, 5542, 5606. 5670
Frequency (MHz) 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY .
Condition: PEAK_BE(UNII) B3 3n 91280-1522 240328 VERTICAL Site+ E3CHLGHY
« RBi: 1080, 0eakHz VBW: 3000, B0KHT. SHT:Aute Condition: PERK(UNIT) 3n 91200-1522 248328 VERTICAL
: RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBwV/m  d8 dBuV dB/m  dB B dF o deg
1539320 5429 74.00 -19.71 39.45 3280 1l.40 29.36 0.00 400 198 PEAK Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 546680 53.47 68.20 -14.73 38.53 32.80 11.49 29.35 0.00 408 193 PEAK 1 --- B4B1 3304 1172 2938 @.80 488 198 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 00
AVG_54
525 ] 525 R —
%0 mﬂ
Avg
115 115
5380 544, 5478, 5a42, 5606, 5670 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE(UNIT) B3 3n 912001522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RE:1080.080kHz VB:0. 200kHz SKT:Auto : RBli:1080.060kHz VB:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
5457.20 44,58 54.80 -0.42 29.66 32.80 11.48 29.36 0.00 489 193 AVERAGE 1 5670.88 9216 ------ ------ 76.62 33,19 IL73 29.38 @.80 488 198 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C3-224 of 229




ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Vertical Fundamental
gL 0B
1225
105
| Abrvnmsrnv
815
i }h“w PEAK_BE(UND. B3
1
5 MMWMMK i bsil i sl
30
Peak Blank
11
5670 5689, 5708, 5721, 5746, 5768
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNLT)_B3 3n 91280-1522 244328 VERTICAL
+ RE: 1009, 068kHz VBil: 3800, 00BKHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 574999 57.22 68.20 -10.98 4131 33.59 1131 29.48 0.08 408 193 PEAK
gl oB)
1225
105
5 T,,__N
00 r
525 /
I
30
Avg Blank
11
5380 5304, 5438 5482, 5526, 5570
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE(UNIT) B3 3n 91200-1522 240328 VERTICAL
+ RE:1000. 0BkHz VBW:6.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 SM42,15 5A.65 54.80 -3.35 35.75 32.80 11.46 29.35 0.8 396 201 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-225 of 229

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
EAK[UNI) EAK[UN)
700 LR L] | ] [l T ] L] | ] |
05 A6 54 Iy MG 54
et o ST A R R T -y I it oAkt i
Peak %0 %0
AVg 115 1.
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 1400, 1 15800, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1104000 46,56 74.00 -27.44 56,68 38.70 16,42 6568 0.4 .- - PEAK 1 11140.008 46,63 74.60 -27.37 56.75 38.78 16.42 65.68 @44 - - PEAK
7 16710.08 49.24 68.20 -18.96 56.31 33.36 20.41 66.47 6.63 - -- PEAK 2 16710.08 49.66 68.20 -18.54 56.73 38.36 20.41 66.47 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-226 of 229

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
815 115
14.47G 1 1
ANG B4 ANG B4
~14.5G 55 5
Avg 7 f— i - W
115 .
1 1476, 1482, 1448, 149, 14500 1 14, 1482, 1488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
815 115
17.7G 100 100
MG 54 MG 5
~18G 55 5
T i . T T e
Avg W 1 -
115 .
110 11180, 17, 17800, 17940, 18000 110 1178, 17800, 17880, 1794, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY

Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL

Condition: AVG 54 3n 91200-1522 240328 VEATICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901D

MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
h w o w
) L_ 50 L
II— | II— |
g 3 w7
9 aYeAN J | "'
300 w 4 | ot i 0004 3 Fa) | Ll P i
o il M Ry P
zo.oﬁ)w 20
QP/ 100, 100)
Peak 30 yri 48, 612, 806. 1000 30 4 48, 612, 806. 1000
Fraquency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: QP 3m CBL6L11D&0GB02N100IN-06 47028 & B6 HORIZONTAL Condition: QP 3m (BL6L11D&00B02NI0RIN-06 47020 & B6 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBu/m  dB dBuV dB/m B A8 dB cm deg

1 §7.23 23.58 46.00 -16.42 40.25 14.42 1.47 32.39 @.03 - -- Peak 1 30.88 33.36 40.680 -6.64 40.64 24.40 .89 32.62 @.85 -- -- Peak

2 188.35 25.43 43.50 -18.07 40.48 15.84 2.89 32.28 @.1@ 1ee 262 QP 2 188.35 34.78 43.58 -8.72 49.75 15.84 2.89 32.28 @.18 -- -- Peak

3 248,49 39.36 46.08 -6.64 52.85 17.32 2.48 32.45 0.04 - -- Peak 3 248,49 29.63 46.00 -16.37 42.32 17.32 2.48 32.45 0.04 -- -- Peak

4 480.08 43.64 46.00 -2.36 49.26 23.60 3.40 32.74 012 1e@ 335 QP 4 480.08 45.53 46.00 -0.47 5115 23.60 3.40 32.74 .12 1e@ 33 QP

5 728.64 39.40 46.00 -6.60 40.01 27.17 417 32.14 0.19 - -- Peak 5 719.67 35.07 46.80 -10.93 35.73 27.12 417 3214 0.19 -~ -- Peak

6 968,23 44,52 54,80 -0.43 40.03 38.95 4.83 3160 .31 -- -- Peak 6 960,23 45.85 54.80 -B.15 41.36 38.95 4.83 3L.60 @.31 -- -- Peak
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Pol. Horizontal Vertical

1 HL&V&I{IIB!IVJIH] " Level (dBuVim)

1225 1225

1050 o

815 15
EAK[UN) EAK[UNE)

700 LA -] ] 1 700 LA -] ] [

AVG 54 AVG_54

525 T 525 T
e L U Arurlliiia, al

[ —— . %WWwW““ 5 , marrotyy WWWM

Peak
175 1.
16000 22400, 26800, 200, 35600, 40000 18000 22400, 26800, Jan, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK(UNIT) Im SHF 08993 231124 HORIZONTAL Condition: PEAK(UNIIT) Inm SHF 8993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 39229.87 47.53 74.00 -26.47 59.32 45.06 9.1 56.36 -9.54 PEAK 1 39450.08 47.66 74.00 -26.34 59.40 44.80 9.21 56.23 -0.54 Peak
TEL : 886-3-327-0868
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<Sample 10>
C4-1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate

Mode 78 U-NII-1 5.15-5.25 0 802.11a 36 5180 6Mbps - -
Mode 79 U-NII-1 5.15-5.25 0 802.11a 44 5220 6Mbps - -
Mode 80 U-NII-1 5.15-5.25 0 802.11a 48 5240 6Mbps - -
Mode 81 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 82 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 83 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 84 U-NII-1 5.15-5.25 0+1 802.11ac VHT20 36 5180 MCSO0 - -
Mode 85 U-NII-1 5.15-5.25 0+1 802.11ac VHT20 44 5220 MCSO0 - -
Mode 86 U-NII-1 5.15-5.25 0+1 802.11ac VHT20 48 5240 MCSO0 - -
Mode 87 U-NII-1 5.15-5.25 0+1 802.11ac VHT40 38 5190 MCSO0 - -
Mode 88 U-NII-1 5.15-5.25 0+1 802.11ac VHT40 46 5230 MCSO0 - -
Mode 89 U-NII-1 5.15-5.25 0+1 802.11ac VHT80 42 5210 MCSO0 - -
Mode 90 U-NII-1 5.15-5.25 0+1 802.11ax HE20 36 5180 MCSO | FullRU -
Mode 91 = U-NII-2A | 5.25-5.35 0 802.11a 52 5260 6Mbps - -
Mode 92 = U-NII-2A | 5.25-5.35 0 802.11a 60 5300 6Mbps - -
Mode 93 = U-NII-2A | 5.25-5.35 0 802.11a 64 5320 6Mbps - -
Mode 94 = U-NII-2A | 5.25-5.35 1 802.11a 52 5260 6Mbps - -
Mode 95 U-NII-2A | 5.47-5.725 1 802.11a 60 5300 6Mbps - -
Mode 96 U-NII-2A | 5.47-5.725 1 802.11a 64 5320 6Mbps - -
Mode 97 U-NII-2A | 5.47-5.725 0+1 802.11ac VHT20 52 5260 MCSO0 - -
Mode 98 U-NII-2A | 5.47-5.725 0+1 802.11ac VHT20 60 5300 MCSO0 - -
Mode 99 U-NII-2A | 5.47-5.725 0+1 802.11ac VHT20 64 5320 MCSO0 - -
Mode 100 = U-NII-2A | 5.47-5.725 0+1 802.11ac VHT40 54 5270 MCSO0 - -
Mode 101 = U-NII-2A 5.25-5.35 0+1 802.11ac VHT40 62 5310 MCSO0 - -
Mode 102 = U-NII-2A = 5.25-5.35 0+1 802.11ac VHT80 58 5290 MCSO0 - -
Mode 103 = U-NII-2A = 5.25-5.35 0+1 802.11ac VHT160 50 5250 MCSO0 - -
Mode 104 = U-NII-2A = 5.25-5.35 0+1 802.11ax HE80 58 5290 MCSO | FullRU -
Mode 105 @ U-NII-2C | 5.47-5.725 0 802.11a 100 5500 6Mbps - -
Mode 106 = U-NII-2C | 5.47-5.725 0 802.11a 116 5580 6Mbps - -
Mode 107 = U-NII-2C | 5.47-5.725 0 802.11a 140 5700 6Mbps - -
Mode 108 @ U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - -
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Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 109 | U-NII-2C | 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 110 | U-NII-2C | 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 111 | U-NII-2C | 5.47-5.725 0+1 802.11ac VHT20 100 5500 MCSO - -
Mode 112 | U-NII-2C | 5.47-5.725 0+1 802.11ac VHT20 116 5580 MCSO - -
Mode 113 | U-NII-2C | 5.47-5.725 0+1 802.11ac VHT20 140 5700 MCSO - -
Mode 114 | U-NII-2C | 5.47-5.725 0+1 802.11ac VHT40 102 5510 MCSO - -
Mode 115 | U-NII-2C | 5.47-5.725 0+1 802.11ac VHT40 110 5550 MCSO0 - -
Mode 116 | U-NII-2C | 5.47-5.725 0+1 802.11ac VHT40 134 5670 MCSO0 - -
Mode 117 | U-NII-2C | 5.47-5.725 0+1 802.11ac VHT80 106 5530 MCSO0 - -
Mode 119 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 134 5670 MCSO | FullRU -
Mode 121 | U-NII-2A = 5.25-5.35 0+1 802.11ac VHT80 58 5290 MCSO0 - LF
Mode 165 | U-NII-2A = 5.25-5.35 0+1 802.11ac VHT80 58 5290 MCSO0 - SHF
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C4-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

78 802.11a 36 5149.94 53.04 54.00 -0.96 H Avg. Pass - Band Edge
78 802.11a 36  10360.00 46.88 68.20 -21.32 \% Peak | Pass - Harmonic
79 802.11a 44 5062.04 49.39 54.00 -4.61 H Avg. Pass - Band Edge
79 802.11a 44 | 15660.00 43.92 54.00 -10.08 H Avg. Pass - Harmonic
80 802.11a 48 5080.64 49.28 54.00 -4.72 H Avg. Pass - Band Edge
80 802.11a 48 | 15720.00 43.77 54.00 -10.23 H Avg. Pass - Harmonic
81 802.11a 36 | 5149.76 52.94 54.00 -1.06 H Avg. Pass - Band Edge
81 802.11a 36 | 15540.00 42.46 54.00 -11.54 H Avg. Pass - Harmonic
82 802.11a 44 | 5057.86 48.02 54.00 -5.98 H Avg. Pass - Band Edge
82 802.11a 44 | 15660.00 46.43 54.00 -7.57 H Avg. Pass - Harmonic
802.11a 48 5077.76 47.98 54.00 -6.02 H Avg. Pass - Band Edge

8 802.11a 48 | 15720.00 45.68 54.00 -8.32 H Avg. Pass - Harmonic
802.11ac VHT20 36 @ 5149.94 53.06 54.00 -0.94 H Avg. Pass - Band Edge

i 802.11ac VHT20 & 36 | 15540.00 43.26 54.00 -10.74 H Avg. Pass - Harmonic
802.11ac VHT20 44 = 5056.98 49.40 54.00 -4.60 H Avg. Pass - Band Edge

% 802.11ac VHT20 @ 44 | 15660.00 44.54 54.00 -9.46 H Avg. Pass - Harmonic
802.11ac VHT20 | 48 5077.52 49.36 54.00 -4.64 H Avg. Pass - Band Edge

o 802.11ac VHT20 @ 48 | 15720.00 44.83 54.00 -9.17 H Avg. Pass - Harmonic
802.11ac VHT40 38 @ 5148.77 53.00 54.00 -1.00 H Avg. Pass - Band Edge

o 802.11ac VHT40 @ 38 | 10380.00 47.48 68.20 -20.72 H Peak | Pass - Harmonic
802.11ac VHT40 46 = 5149.96 50.50 54.00 -3.50 H Avg. Pass - Band Edge

% 802.11ac VHT40 @ 46 | 15690.00 44.65 54.00 -9.35 H Avg. Pass - Harmonic
802.11ac VHT80 | 42 5142.17 52.50 54.00 -1.50 H Avg. Pass - Band Edge

* 802.11ac VHT80 & 42 | 15630.00 39.01 54.00 -14.99 \% Avg. Pass - Harmonic
802.11ax HE20 36 5149.94 53.01 54.00 -0.99 H Avg. Pass FullRU | Band Edge

%0 802.11ax HE20 36 | 15540.00 41.72 54.00 -12.28 H Avg. Pass | FullRU Harmonic
802.11a 52 | 5101.40 48.89 54.00 -5.11 H Avg. Pass - Band Edge

ot 802.11a 52 | 15780.00 46.70 54.00 -7.30 H Avg. Pass - Harmonic
802.11a 60 | 5350.24 53.50 54.00 -0.50 H Avg. Pass - Band Edge

% 802.11a 60 @ 15900.00 45.07 54.00 -8.93 H Avg. Pass - Harmonic
802.11a 64 | 5350.10 52.39 54.00 -1.61 H Avg. Pass - Band Edge

% 802.11a 64 | 10640.00 48.01 74.00 -25.99 H Peak | Pass - Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 52 5100.88 47.63 54.00 -6.37 H Avg. Pass - Band Edge
94 802.11a 52 | 15780.00 47.14 54.00 -6.86 H Avg. Pass - Harmonic
802.11a 60 5350.08 52.81 54.00 -1.19 H Avg. Pass - Band Edge
% 802.11a 60 | 15900.00 45.70 54.00 -8.30 H Avg. Pass - Harmonic
802.11a 64 5350.10 51.49 54.00 -2.51 H Avg. Pass - Band Edge
% 802.11a 64 | 15960.00 43.12 54.00 -10.88 H Avg. Pass - Harmonic
802.11ac VHT20 | 52 @ 5103.74 50.95 54.00 -3.05 H Avg. Pass - Band Edge
¥ 802.11ac VHT20 @ 52 | 15780.00 46.65 54.00 -7.35 H Avg. Pass - Harmonic
802.11ac VHT20 @ 60 | 5138.90 48.77 54.00 -5.23 H Avg. Pass - Band Edge
% 802.11ac VHT20 = 60 | 10600.00 45.31 54.00 -8.69 H Avg. | Pass - Harmonic
802.11ac VHT20 & 64 5350.10 52.77 54.00 -1.23 H Avg. Pass - Band Edge
% 802.11ac VHT20 @ 64 | 15960.00 44.10 54.00 -9.90 H Avg. Pass - Harmonic
802.11ac VHT40 @54 | 5350.18 53.17 54.00 -0.83 H Avg. Pass - Band Edge
100 802.11ac VHT40 @ 54 | 15810.00 42.76 54.00 -11.24 H Avg. Pass - Harmonic
802.11ac VHT40 @62 | 5351.55 52.15 54.00 -1.85 H Avg. Pass - Band Edge
1o 802.11ac VHT40 @ 62 | 10620.00 47.87 74.00 -26.13 \% Peak | Pass - Harmonic
802.11ac VHT80 | 58  5368.37 53.53 54.00 -0.47 H Avg. | Pass - Band Edge
102 802.11ac VHT80 @ 58 | 10580.00 48.83 68.20 -19.37 V | Peak Pass - Harmonic
802.11ac
50 5391.75 52.82 54.00 -1.18 H Avg. Pass - Band Edge
VHT160
103
802.11ac
50 | 10500.00 48.49 68.20 -19.71 H Peak | Pass - Harmonic
VHT160
802.11ax HES8O0 58 5368.20 52.88 54.00 -1.12 H Avg. Pass | FullRU | Band Edge
1o 802.11ax HE80 58 | 10580.00 48.10 68.20 -20.10 H Peak | Pass | FullRU Harmonic
802.11a 100 | 5460.55 67.03 68.20 -1.17 H Peak @ Pass - Band Edge
105 802.11a 100 | 11000.00 43.26 54.00 -10.74 \% Avg. Pass - Harmonic
802.11a 116 = 5422.45 47.57 54.00 -6.43 H Avg. Pass - Band Edge
106 802.11a 116 | 11160.00 44.40 54.00 -9.60 \% Avg. Pass - Harmonic
802.11a 140 | 5725.29 67.59 68.20 -0.61 H Peak = Pass - Band Edge
17 802.11a 140 | 9120.00 46.77 54.00 -7.23 H Avg. Pass - Harmonic
802.11a 100 | 5467.75 67.18 68.20 -1.02 H Peak = Pass - Band Edge
108 802.11a 100 | 11000.00 46.28 54.00 -7.72 H Avg. Pass - Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 116 = 5421.53 46.29 54.00 -7.71 H Avg. Pass - Band Edge
109 802.11a 116 | 11160.00 46.11 54.00 -7.89 H Avg. Pass - Harmonic
802.11a 140 | 5726.91 67.35 68.20 -0.85 H Peak = Pass - Band Edge
Ho 802.11a 140 | 9120.00 47.03 54.00 -6.97 H Avg. Pass - Harmonic
802.11ac VHT20 | 100 @ 5468.20 62.46 68.20 -5.74 H Peak = Pass - Band Edge
H 802.11ac VHT20 | 100 | 11000.00 46.10 54.00 -7.90 H Avg. Pass - Harmonic
802.11ac VHT20 | 116 @ 5421.53 47.33 54.00 -6.67 H Avg. Pass - Band Edge
2 802.11ac VHT20 | 116 @ 11160.00 46.30 54.00 -7.70 H Avg. Pass - Harmonic
802.11ac VHT20 | 140 5726.20 64.27 68.20 -3.93 H Peak | Pass - Band Edge
e 802.11ac VHT20 140 11400.00 43.35 54.00 -10.65 H Avg. Pass - Harmonic
802.11ac VHT40 | 102 | 5465.04 66.28 68.20 -1.92 H Peak | Pass - Band Edge
e 802.11ac VHT40 | 102 | 11020.00 42.90 54.00 -11.10 H Avg. Pass - Harmonic
802.11ac VHT40 | 110 @ 5382.40 46.54 54.00 -7.46 H Avg. Pass - Band Edge
1o 802.11ac VHT40 110 | 11100.00 44.25 54.00 -9.75 H Avg. Pass - Harmonic
802.11ac VHT40 | 134 5726.81 67.57 68.20 -0.63 H Peak | Pass - Band Edge
1o 802.11ac VHT40 | 134 | 9072.00 47.69 54.00 -6.31 H Avg. Pass - Harmonic
802.11ac VHT80 | 106 | 5458.72 53.12 54.00 -0.88 H Avg. Pass - Band Edge
H 802.11ac VHT80 @ 106 | 16590.00 49.25 68.20 -18.95 H | Peak Pass - Harmonic
802.11ax HE40 | 134 | 5444.08 45.59 54.00 -8.41 H Avg. Pass FullRU | Band Edge
o 802.11ax HE40 = 134 | 11340.00 41.15 54.00 -12.85 H Avg. Pass Full RU Harmonic
121 LF 58 915.61 38.93 46.00 -7.07 H Peak | Pass - LF
165 SHF 58 | 39855.96 47.98 74.00 -26.02 V | Peak @ Pass - SHF
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78
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 0
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
00 700 PEAKUNI)
52‘5,\“/,,,.%«:\4-“«‘ I RERT RN TOPR STV TeIT) A bk il 525
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 514948 67.05 74.80 -6.95 52.26 33.88 1118 29.39 @.ee 239 80 PEAK 1 5180.88 113.96 ------ ------ 99.15 3380 1126 29.39 @.ee 239 80 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
VG54
525 525
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.080kHz VB:0.750kHz SWT:Auto : RBli:1080.060kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 514994 53.04 5400 -0.96 36.25 3.0 1118 29.39 4.0 239 80 AVERAGE

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5180.08 186.54 ------ ------ 9172 3360 IL2L 2939 e 239 80 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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78
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
700 AT S N 6 PEAK[UNI
52‘5-wwwwwmmmwm«wmmmmwwwmww 525 M
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 514976 59.98 74.00 -14.1¢ 45.11 33.88 1118 29.39 @.08 271 181 PEAK 1 5180.08 187.38 ------ ------ 92.56 3380 1121 29.39 @.e8 271 181 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 525
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RE:1080.080kHz VB:@.756kHz SWT:Auto : RBli:1080.080kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5149.94 43,78 54.80 -5.30 33.91 33.80 1118 29.39 0.8 271 181 AVERAGE 1 5180.00 10025 ------ ------ 85.44 33680 11.26 29.39 @.88 271 181 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
EAK[UNI) EAK[UN)
700 LR L] | ] [l T ] L] | ] |
05 AVG_54 Iy MG 54
" " st it Gienmitn syttt b WMW
Peak %0 %0
AVg 115 1.
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 1400, 1 15800, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522 240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 10360.00 46.51 68.20 -21.69 58,15 33.60 15.81 66,53 @.45 .- -- PEAK 1 10360.00 46.88 68.20 -21.32 5855 38.60 15.81 6653 @45 - - PEAK
7 15540.00 46.85 74.60 -27.15 55.31 37.8@ 19.56 66.34 6.5 -- -- PEAK 2 15540.08 46.94 74.80 -27.86 55.40 37.80 19.50 66.34 .58 - -- PEAK
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Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg Mmmmmmh I JENWHM— - A R M
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
I —— I LR ey Lo A T Tt
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-9 of 227

FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No. : FR450901D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44 5220MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 815
700 (1T | S e 1 u PEAK[UNI
1
52 pesrerbaeitay i s dpupratctonlesrind 525
350 350
Peak
115 115
5000 5044, 5088, M3 76, 5220 1000 2200, 400, 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
+ REW: 1080, BABkHz VB: 3609.00kHZ ST:Auto + REW: 1009 068kHz VBH: 3609, 08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 5149.3% 60.69 74.60 -13.31 45.98 33.80 1118 29.39 @.00  le@ 78 PEAK 1 5228.08 117.83 ------ ------ 163.02 32.95 11.24 29.38 @.60 1@ 78 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
00 00
) VG54
w25 \ 25 i —
51 35‘0,.._/’/*/\/—‘)
Avg
115 115
5000 5044, 5088, M3 76, 5220 1000 2200, 400, 4600, 5800, 7000
frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL
: RE:1080.080kHz VB:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5062.84 49.39 54.80 -4.61 3478 32,99 1111 29.48 0.08 108 78 AVERAGE

Site + B3CHI6-HY
Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RBli:1080.060kHz VB:0.756kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5220.08 110.62 ------ ------ 95.81 32,95 1124 29.38 @.88 1@ 78 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C4-10 of 227




ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225
105, ’w\

oy

0.

PEAK_BE 74

5 L TR) pd AT

Peak Blank
11!

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 537816 56.64 74.80 -17.36 41.51 32.80 11.39 29.35 @.08 1e8 78 PEAK

Level(BuVim)

14
14l)

1225

105, ™
B75 k

0.

AVG_BE_54
52!

Avg Blank
11

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RBW:1000.060kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5377.92 43.18 54.80 -5.82 33.35 32.80 1139 29.35 0.8 108 78 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C4-11 of 227
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR450901D

79
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT 0
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
700 700 | L PEAK[UNI)
525 b Al 1LY Lt o res 525
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 510186 56.14 74.80 -17.86 41.58 32,9 1114 29.40 0.8 408 81 PEA 1 5220.08 11895 ------ ------ 96.12 32,98 11.23 29.38 @.88 408 B PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
150 150 !
875 15
00 00
AVG_54
525 T 525
B0 35‘0/’»)
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RE:1080.080kHz VB:@.756kHz SWT:Auto : RBli:1080.080kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 S@58.88 47.36 54.80 -6.64 3275 32,99 1111 29.48 0.08 408 51 AVERAGE 1 5220.08 183.62 ------ ------ 83.81 32,95 11.24 29.38 @.80 488  B1 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-12 of 227

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

10507

o5 k“
Nmk PEAK_BE 74

0. I

100 I
52 Mm. ' " ! I

u,
LAl e U B

Peak Blank
11!

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5306.88 54.36 74.00 -19.64 39.52 32.89 11.48 29.35 0.8 408 B PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

B?.'P\\
A

AVG_BE_54
52!

Avg Blank
11

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 545568 45.35 54.00 -B.65 30.43 32.80 1148 29.35 0.08 408 51 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C4-13 of 227
FAX : 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
(1 e |oooef] ] S [ 1 S I boooef] ] — [
? AVG 54 3 AVG_54
—— e it VL SR A A i g S fng R
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1044000 47.84 68.20 -20.36 59.47 3.57 15.87 66.47 @.45  -- - PEAC 1 1e4d.08 47.57 68.20 -28.33 59.50 38.52 15.87 66.47 @45 - - PEAK
1 1566000 33.71 74.60 -20.29 62.24 37.71 19.35 66.39 @39 189 57 PEAK 2 15660.08 50.84 74.00 -23.16 39.37 37.72 19.53 66,39 @39 108 196 PEAK
3 15660.00 43.92 54.00 -10.83 52.45 37.72 19.55 66.39 @.50 180 57 AVERAGE 3 15660.00 40.53 54.00 -13.17 49.36 37.72 19.55 66.39 0.59 108 195 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-14 of 227

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
ANG B4 ANG B4
~14.5G 528 7k
Avg ™ — — ) e NP
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
frmpeturm T gt ] T 7|
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-15 of 227

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

80
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48 5240MHz
ANT 0
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
00 700 PEAKIUNI)
1
525 525
B0 30
Peak
115 115
5000 5048, 508, 5144, 5192 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 5085.68 57.88 74.80 -16.12 43.25 3.9 1113 29.40 .60 1ol 76 PEAK 1 5248.08 11838 ------ ------ 163.50 32.93 1L.25 29.38 @.ee 141 76 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
. AVG_54
525 f 525 ———
B0 35‘0/_/’/4\/“
Avg
115 115
5000 5048, 508, 5144, 5192 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.080kHz VB:0.750kHz SWT:Auto : RBli:1080.060kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5080.64 49.28 54.80 -4.72 34.66 3299 1112 29.40 .00 1ol 76 AVERAGE

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5248.00 110,87 ------ ------ 96.87 32.93 1125 29.38 6.6 14l 76 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C4-16 of 227




ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Horizontal Fundamental
gl oB)
1225
10( W‘v\
815
PEAK BE 74
70 iy
700 ”‘WNV
1
52. WM‘A.M‘I“ '\’_‘FWNMMI T
30
Peak Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5465.44 55.74 74.00 -18.26 40.58 32.80 11.42 29.35 0.8 1ol 76 PEAK
gl oB)
1225
105, ™
815 L\
00
AVGBE 34
52,
30
Avg Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RE:1000. 06kHz VBi:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 539312 47.48 54.80 -6.52 32.64 32.80 11.48 29.35 0.8 101 76 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-17 of 227

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

80
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48 5240MHz
ANT 0
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 700 PEAKUNI)
1
5.5t L Dbt o 5251
B0 30
Peak
115 115
5000 5048, 508, 5144, 5192 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 512912 56.22 74.80 -17.76 4149 32,9 1116 29.39 @.08 408 83 PEAK 1 5248.00 189.34 ------ ------ 9453 32,94 1125 29.38 @.88 4@ B3 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 T 525
51 m_,/’q/\/_/‘)
Avg
115 115
5000 5048, 508, 5144, 5192 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RE:1080.080kHz VB:@.756kHz SWT:Auto : RBli:1080.080kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 567272 47.06 54.80 -6.94 3244 32,99 1112 29.48 0.08 408 83 AVERAGE 1 5248.08 182,26 ------ ------ 87.46 32,93 1125 29.38 @.80 488 B3 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-18 of 227

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Vertical Fundamental
gl oB)
1225
105 \‘
815
PEAK BE 74
00
30
Peak Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 543682 54.58 74.00 -19.42 39.69 32,80 11.45 29.35 0.8 408 83 PEAK
gl oB)
1225
105
Iﬂ.'\\
00 K
AVGBE 34
52,
T ——
30
Avg Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RE:1000. 06kHz VBi:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5450.76 45.36 54.00 -B.64 30.43 32.80 1148 29.35 0.08 408 83 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-19 of 227

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
(1 e |oooef] ] S [ 1 S I boooef] ] — [
@ 2 AVG_54 @ AVG_54
.‘M ) . T T n WMMWM et T j— e WW g gl
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIG-HY Site & 3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10480.00 47.74 65.20 -20.46 59.39 33.44 15.90 66.44 0.45 .- -- PEAC 1 1p480.08 47.49 68.20 -26.71 59.14 38.44 15.98 66.44 @45 - -- PEAC
1 15720.00 53.67 74.00 -20.33 6216 37.76 19.57 e6.42 Q.68 113 53 PEAK 2 15720.08 52.86 74.60 -21.94 6035 3776 19.57 66.42 0.60 100 6 PEAK
3 15720.00 43.77 54,80 -19.23 52.26 37.76 19.57 66.42 0.68 113 53 AVERAGE 3 15720.08 40.66 54.60 -13.34 49.15 37.76 19.57 66.42 0.60 100 6 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-20 of 227

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
6 54 G 54
~14.5G 528 7k
Avg 7 —— " JE.VHWWH
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
6 54 G 54
~18G 528 7k
A e T sominr=)
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-21 of 227

FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR450901D

81

Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
100 1 00 PEAKUNI)
525 525
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 514814 66.98 74.80 -7.02 5219 33.88 1118 29.39 @.08 108 128 PEAC 1 5180.08 114.02 ------ ------ 99.26 3380 1121 29.39 @.88 1@ 120 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
VG54
525 525
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.080kHz VB:0.750kHz SWT:Auto : RBli:1080.060kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 514976 52.94 54.80 -1.06 38.15 33.80 1118 29.39 0.08 108 120 AVERAGE 1 5180.08 186.69 ------ ------ 91.87 3360 1121 29.39 @.88 1@ 120 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-22 of 227
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

81
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
700 i AT S e B PEAK[UNI
525 i W
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5148.68 61.98 74.00 -12.10 47.11 33.00 1118 29.39 @.68 332 58 PEAK 1 5180.08 18697 ------ ------ 92.16 3360 1126 29.39 @.ee 382 58 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 525
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RE:1080.080kHz VB:@.756kHz SWT:Auto : RBli:1080.080kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 514994 49.61 54.80 -4.39 3452 33.80 1118 29.39 .60 332 58 AVERAGE 1 5180.08 18011 ------ ------ 85.30 33.80 1126 29.39 @.ee 382 58 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-23 of 227
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Pol. Horizontal Vertical
1 HL&V&I{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 105,
8.5 75
EAK(UNI) EAK(UNI)
00— S S S F O 1 R I | I
25 2 AVG_54 o AYG 54
» - [y S e g p b € g g
350!
Peak - %0
115
Avg 1.
1000 9200. 1400. 13600. 15800 18000
Frequency (MHz) 1000 9200, 1400, 1 15800, 14000
Frequency (MHz)
Site + @3CHIG6-HY X
Condition: PEAK(UNII) 3n 91200-1522 240328 HORTZONTAL Site ¢ O3CHIEHY
Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Real  Ant Cable Preamp  Aux Aos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Miz dBuv/m dBuV/m B dBw dB/m 4B A8 B o deg
1 1036000 46.73 68.20 -21.47 58.40 33.60 15.81 66.53 @.45 - -- PEAK Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 15540.00 54.31 74.00 -19.69 6277 37.80 19.50 66.34 .58 168 93 PEAK 1 10360.00 47.04 68.20 -21.16 58.71 38.60 15.81 6653 @45 - - PEAK
3 15540.00 42.46 54.00 -11.54 50.92 37.80 19.58 66.34 @.58 180 93 AVERAGE 2 1554.08 46.58 74.80 -27.12 55.34 37.80 19.50 66.34 .58 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-24 of 227
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Pol.

Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
N T S e e R M e [ R R B J—
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-25 of 227
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 700 PEAKIUNI)
1
SRt A il bt 525
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 514982 57.21 74.80 -16.79 42,42 33.08 1118 29.39 @.08 1e8 201 PEAK 1 5220.08 11198 ------ ------ 97.88 32.9% 11.24 29.38 @.88 18@ 201 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525 i —
B0 m,ﬂd
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000

frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL
: RE:1080.080kHz VB:0.750kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5857.86 48.82 54.80 -5.98 33.41 32,99 1111 29.48 0.08 108 201 AVERAGE

Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RBli:1080.060kHz VB:0.756kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5220.08 184,83 ------ ----m- 99.81 32,9 11.24 29.38 @.88 1@ 211 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
gL 0B
1225
A5, [
815 \1"\%
PEAK_BE T4
4 M,M —
52. M 'Jl M & _'\' '1 i 1 ! n‘mm I
30
Peak Blank
11
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 537288 54.88 74.00 -19.20 39.99 32,80 1138 29.37 @.08 1e@ 201 PEAK
gL 0B
1225
105 \\
815
00 \
AVGBE 34
2 1
—n |
30
Avg Blank
11
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RE:1000. 06kHz VBi:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 537488 46.14 54.80 -7.86 31.32 32.80 1139 29.37 @.08 108 211 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-27 of 227
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

82
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT 1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
700 700 | L PEAK[UNI)
52, 5ol e BT it i VR 5251
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5836.52 56.19 74.80 -17.81 4156 32.95 1109 29.41 @.08 408 83 PEAC 1 5220.08 188.46 ------ ------ 93.64 32,9 11.24 29.38 @.88 408 BB PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 T 525
B0 3511,,_/"‘"’—/\’_‘—’J
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RE:1080.080kHz VB:@.756kHz SWT:Auto : RBli:1080.080kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1585522 46.65 54.80 -7.35 3205 32,99 1118 29.48 0.08 408 83 AVERAGE

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5220.08 18138 ------ ------ 86.56 32.96 11.24 29.38 @.80 4@ BB AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Vertical Fundamental
gL 0B
1225
105 \
815
% PEAK_BE 74
70 4
700 .
1
2 VTV T O e
30
Peak Blank
11
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 537312 5473 74.80 -19.27 39.92 32.89 1138 29.37 0.8 408 83 PEAK
gL 0B
1225
105
Iﬂ.'W
00 \
AVGBE 34
52,
30
Avg Blank
11
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RBW: 1000, 060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5450.25 45.34 54.00 -B.66 30.41 32.80 11.48 29.35 0.8 408 83 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-29 of 227
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK(UNI)
700 AR L] | | — [ (T [ ] | | — |
o ) 2 VG54 o AVG_
a . . W ST AT I PPN ST T h R YL
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10440.00 58.87 68.20 -17.33 62.50 38.57 15.87 66.47 @.45 189 237 PEAC 1 16440.08 47.46 68.20 -28.74 59.69 38.52 15.87 66.47 @45 - - PEAK
1 15660.00 56.14 74.60 -17.86 64.67 37.72 19.35 66.39 0.9 189 36 PEAC 2 15660.08 53.49 74.00 -20.51 62.62 37.72 19.53 66,39 @39 399 299 PEAK
3 15660.00 46.43 54.60 -7.57 54.96 37.72 19.55 66.39 @.59 180 56 AVERAGE 3 15660.00 43.56 54.00 -10.14 52,39 37.72 19.55 66.39 0.59 399 209 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-30 of 227
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Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg M__mwm ] mmmme it
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
— et s e -
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-31 of 227
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

83
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48 5240MHz
ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 j
1050 1050
875 15
00 700 PEAKUNI)
1
Sz‘r FYRTI ) T e bt 1 52‘5
B0 30
Peak
115 115
5000 5048, 508, 5144, 5192 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 587776 57.36 74.80 -16.64 42,74 32,99 1112 29.48 @.08 108 124 PEAC 1 5248.08 115.08 ------ ------ 100,28 32.93 1125 29.33 @.80 189 124 PEAC
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525 [P ——
B0 m/ﬂ
Avg
115 115
5000 5048, 508, 5144, 5192 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.080kHz VB:0.750kHz SWT:Auto : RBli:1080.060kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 587776 47.98 54.80 -6.02 33.36 32,99 1112 29.48 0.08 108 124 AVERAGE 1 5248.00 18821 ------ ------ 93.41 32,93 1125 29.38 @.80 188 124 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
gl oB)
1225
105 Lw‘
815 {
PEAK BE 74
00 !
5! MMIMMN kit ! st
30
Peak Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 540148 54.49 7400 -19.51 39.60 32,80 1141 29.35 @.08 108 124 PEAC
gl oB)
1225
105 \
815
00
AVGBE 54
52,
— L
30
Avg Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RE:1000. 06kHz VBi:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5397.38 47.01 54.80 -6.99 32,16 32.80 1141 29.35 0.08 108 124 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-33 of 227

FAX: 886-3-327-0855
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Report No. : FR450901D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48 5240MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 700 PEAKUNI)
1
[y LTSI PR SRR L B IR K5
B0 30
Peak
115 115
5000 5048, 508, 5144, 5192 540 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
+ REW: 1080, BABkH VB: 3609.000kHZ ST:Auto + REW: 1009 068kHz VBH: 3609, 08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5112.88 55.38 74.60 -18.20 41.13 32.92 1L.15 29.46 @.00 4@ 81 PEAK 1 5243.00 168.38 ------ ------ 03.58 32.93 1L25 29.38 @.0e e 81 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 T 525 L
B0 m/‘)
Avg
115 115
5000 5048, 508, 5144, 5192 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL
: RE:1080.080kHz VB:@.756kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5674.64 46.57 54.80 -7.43 3195 32,99 1112 29.48 0.08 408 51 AVERAGE

Site + B3CHI6-HY
Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RBli:1080.080kHz VB:0.756kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5248.00 18093 ------ ------ 86.13 32,93 1125 29.38 @.80 488  B1 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
gl oB)
1225
105 \
815
PEAK BE 74
00 ”m
52 M“‘r‘&wﬂ, " ! . ol A
30
Peak Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5392.82 54.58 74.00 -19.42 39.74 32,80 11.48 29.35 0.8 408 81 PEAC
gl oB)
1225
105
B?.'T
00 \
AVGBE 34
i — i
30
Avg Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RE:1000. 06kHz VBi:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5M47.02 45.25 54.80 -B.75 30.34 32.80 1147 29.35 0.08 408 51 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-35 of 227

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ellLtweI{ilBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK(UNI)
(1 e |oooef] ] S [ 1 S I boooef] ] — [
s 2 AVG,_54 s AVG 54
“m PP Ry ot Moty wﬂw""‘"ﬁ orsptitanat, i TS N P p—er
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1043000 51.53 68.20 -16.67 63.13 33.44 15.98 66.44 @.45 180 233 PEAC 1 1e480.08 47.19 68.20 -21.61 58.84 38.44 15.99 66.44 @45 - - PEAK
1 1572000 55.66 74.60 -18.34 64,15 37.76 19.57 66.42 @.60 169 36 PEAC 2 15720.08 52.82 74.00 -21.18 6131 37.76 19.57 G6.42 @.68 397 304 PEAK
3 1572000 45.68 54.60 -8.32 5417 37.76 19.57 66.42 @.60 180 56 AVERAGE 3 15720.00 43.14 54.00 -10.36 51.63 37.76 19.57 66.42 0.60 397 304 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-36 of 227

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg 1 — - 1 —— I
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
B s L ] B T R el
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-37 of 227

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

84
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
00 | 700 PEAKUNI)
52, by N s s 525 A,;.;W—MM\
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 514499 65.07 74.80 -8.93 50.29 32,99 1118 29.39 @.08 le@ 97 PEAK 1 5180.08 115.49 ----mn -oooee 160,67 33.60 1121 2939 @.80 18 97 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.060kHz VB:0.910kHz SKT:Auto : RBli:1080.060kHz VB:0.916kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 5149.94 53.06 54.00 -0.94 38.27 33.80 1118 29.39 0.08 108 7 AVERAGE 1 5180.08 187.91 ------ ------ 93.09 3360 1121 2939 @.68 1@ 97 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-38 of 227

FAX : 886-3-327-0855
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84

Mode Band Edge

U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz

ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
105 105
1
1050 1050
05 05

700 1Y | e S s S E— PEAK(UMI)
1
525 0% M

B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 514858 59.83 74.00 -14.97 4424 3380 1118 29.39 .60 385 84 PEAK 1 5180.08 188.01 ------ ------ 93.20 3360 1126 29.39 @.ee 385 84 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 525
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RB:1080.060kHz VB:0.910kHz SWT:Auto : RBli:1080.060kHz VB:0.910kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 514958 5A.46 54.80 -3.54 35.67 33.80 1118 29.39 .60 335 84 AVERAGE 1 5180.00 100,88 ------ ------ 86.67 33.80 11.26 29.39 @.80 385 84 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-39 of 227

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR450901D

Pol. Horizontal Vertical
1 %LMWB!I\MH] " Level (dBuVim)
1225 1225
1050, 105,
815 875
EAK(UNI)| EAK(UNI)
00— S S S F O 1 R I | I
s ‘ 2 Y654 | :IG%
= - b i ! s ot Ly
350!
Peak - %0
115
Avg 1.
000 9200, 1400. 1 15800. 18000
Frequency (MHz) 1000 9200, 1400, 1 15800, 14000
Frequency (ki)
Site + @3CHIG6-HY X
Condition: PEAK(UNTT) 3m 91200-1522 240328 HORIZONTAL site : G3CHIEAY
Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos .
Freq Level  Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg
1 1036008 47.69 68.20 -20.51 59.36 3.66 15.81 66.53 @.45 - -- PEAK
1 1534000 54.68 74.60 -19.92 62,34 37.80 19.50 66.34 0.8 189 57 PEAC
3 15540.00 43.26 54.00 -10.74 5172 37.80 19.58 66.34 @.58 180 57 AVERAGE

Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 10360.00 47.84 68.20 -20.36 59.51 38.60 15.81 6653 @45 - - PEAK
2 1554.08 47.62 74.00 -26.38 56.88 37.80 19.50 66.34 .58 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-40 of 227




SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
ANG B4 ANG B4
~14.5G 528 7k
Avg o - - JENM._ PR AR A R
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
6 54 G 54
~18G 528 7k
frrersrmrmiatserin et =T e R g e
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-41 of 227

FAX: 886-3-327-0855
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85

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT20_CH44_5220MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
00 700 PEAKIUNI)
1
525 525
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 5064.24 57.35 74.00 -16.65 42,74 32,9 1111 29.48 @.08 108 181 PEAK 1 5220.08 115.86 ------ ------ 161,83 32.98 1123 29.33 @.80 189 161 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
s AVG_54
525 i 525
%0 3mMddﬁgf—"”““fqmjmhfmwmjw
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.060kHz VB:0.910kHz SKT:Auto : RBli:1080.060kHz VB:0.916kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 585698 49.48 54.00 -4.60 3479 32,99 1111 29.48 0.8 108 181 AVERAGE 1 5220.08 189.13 ------ ---oeo 9432 32,95 1124 29.38 0.8 1@ 161 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-42 of 227

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
gL 0B
1225
105 k
[T -
PEAK_BE T4
4 W —
M‘im f
52, Wty 4 Py by
30
Peak Blank
11
5220 5268, 5316, 5364, 5412 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5376.0@ 55.55 74.00 -18.45 48,72 32.80 1139 29.35 @.08 108 181 PEAK
gL 0B
1225
105 ]
815
00 \
AVGBE 34
52,
e |
30
Avg Blank
11
5220 5268, 536, 5364, 5412 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ REN:1000. 06kHz VBi:0.910kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5378.64 47.71 54.80 -6.29 32.88 32,80 11.39 29.35 0.08 108 181 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-43 of 227

FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No. : FR450901D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT20_CH44_5220MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 700 PEAKUNI)
1
55 b St ittt 525
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 511352 56.38 74.80 -17.62 4178 32.93 1115 29.48 @.08 408 86 PEAK 1522008 118,19 ------ ---oee 95.37 32,9 11.24 29.38 0.8 408 86 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1054 1054 L
875 15
00 00
AVG_54
525 T 525
%0 35‘0/_/—"”“/&/_’#
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RB:1080.060kHz VB:0.910kHz SWT:Auto : RBli:1080.060kHz VB:0.910kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5862.26 47.22 54.80 -6.76 32.61 32,99 1111 29.48 0.08 408 36 AVERAGE 1 5220.08 183.04 ------ ------ 83.21 32,98 1123 29.38 @.80 408  B6 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-44 of 227

FAX : 886-3-327-0855
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Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225
105, \
B75

0.0

PEAK_BE 74

52 b , | b §

4 ¥ oMYA i Y a4

Peak Blank
11!

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5407.68 54.68 74.00 -19.40 39.74 3280 11.42 29.35 0.8 408 86 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

Iﬂ.‘W
NES

ANG_BE 54
% 1
310
Avg Blank
17!
510 5268, 5315, 5364, 5412, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RBW:1000.060kHz VBN:.910kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 545507 45.39 54.00 -B.61 30.47 32.80 11.48 29.35 0.8 408 36 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-45 of 227
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Pol. Horizontal Vertical
1 4ellLtweI{ilBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK(UNI)
700 AR L] | | — [ (T [ ] | | — |
@ AVG_54 @ AVG_54
| i e YT sy Aongouhpotytinioind N Sl e TP
350! 35,
Peak “" ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1044000 51.93 68.20 -16,27 63.56 38.57 15.87 66.47 @.45 180 238 PEAC 1 1e4d0.08 47.75 68.20 -28.45 59.33 38.52 15.87 66.47 @45 - - PEAK
1 1566000 533.32 74.60 -20.68 61.85 37.72 19.35 66.39 @.39 189 58 PEAC 2 15660.08 51.58 74.00 -22.20 60.33 37.72 19.53 66,39 @.39 408 ¢4 PEAK
3 15660.00 4454 54.60 -0.46 53.87 37.72 19.55 66.39 @.50 180 53 AVERAGE 3 15660.00 41.33 54.00 -12.67 49.86 37.72 19.55 66.39 0.59 400 304 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-46 of 227

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg 7 i u Bill I A
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
e st I e [ s ]
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-47 of 227

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR450901D

86
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT20_CH48_5240MHz
ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
875 15
00 700 PEAKUNI)
: W’*‘N
515 525
B0 30
Peak
115 115
5000 5048, 508, 5144, 5192 540 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 5676.88 58.34 74.80 -15.66 43.72 3299 1112 29.48 @.08 1e@ 93 PEAC 1 5248.08 115.88 ------ ------ 101,88 32.92 11.26 29.33 @.80 18 98 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
) AVG_54
525 t 525
%0 35‘01_,__/—’_/f”ﬂ
Avg
115 115
5000 5048, 508, 5144, 5192 540 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.060kHz VB:0.910kHz SKT:Auto : RBli:1080.060kHz VB:0.916kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 5877.52 49.36 54.80 -4.64 3474 32,99 1112 29.48 0.08 108 OB AVERAGE 1 5248.00 183.98 ------ ------ 94.16 32,93 1125 29.38 @.88 1@ 98 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-48 of 227

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
gl oB)
1225
10( m‘w\
815 \'
PEAK BE 74
700 il
/
1
8 e pioy bty i
30
Peak Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5463.82 54.83 74.80 -19.17 39.98 32.80 1141 29.35 @.08 1e@ 93 PEAK
gl oB)
1225
105
815
00
AVGBE 54
52,
30
Avg Blank
11
5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ REN:1000. 06kHz VBi:0.910kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 540104 47.28 54.00 -6.30 32.35 32.80 1141 29.35 0.8 108 O3 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-49 of 227

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR450901D

86
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT20_CH48_5240MHz
ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
700 AT S N R | PEAK[UNI
1
S5t Pttt AL sl 525
B0 30
Peak
115 115
5000 5048, 500, 5144, 5192 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5067.36 55.85 74.80 -18.15 4122 329 1113 29.40 .00 3% 78 PEAK 1 5248.00 187.79 ------ ----m- 92.98 32.94 1125 29.38 @.ee 398 78 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 T 525
B0 30
Avg
115 115
5000 5048, 508, 5144, 5192 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RB:1080.060kHz VB:0.910kHz SWT:Auto : RBli:1080.060kHz VB:0.910kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5082.88 47.84 54.00 -6.96 32.41 329 1113 29.40 .00 398 78 AVERAGE 1 5248.00 182,43 ------ ------ 87.63 32.93 IL25 29.38 @.e 398 78 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-50 of 227

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Vertical Fundamental

Level(BuVim)

14
14l)

1225
105, nw\
75

0.0

PEAK_BE 74

Peak Blank
11!

5240 5284, 5328, 5372, 5416, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 541556 54.48 74.80 -19.52 39.61 32.80 11.43 29.35 @.08 398 78 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

B?.'T
o

LN
AV BE 54
& — 1
4
Avg Blank
11
540 58, 5328, 5T 415, 480

Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RBW:1000.060kHz VBN:.910kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 545645 45.23 54.80 -8.77 30.31 32.80 1148 29.35 0.8 398 78 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-51 of 227



ssamanas. FCC RADIO TEST REPORT Report No. : FR450901D

Pol. Horizontal Vertical
1 4ﬂLﬁveI{ilBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
(1 e |oooef] ] S [ 1 S I boooef] ] — [
@ 2 AVG_54 @ AVG_54
| R ——— gt v S P TP P W g, L g ol
350! 35,
Peak “" ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91280-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10430.00 52.23 68.20 -15.97 63.83 33.44 15.98 66.44 @.45 180 233 PEAC 1 1e480.08 47.77 68.20 -28.43 59.42 35.44 15.99 66.44 @45 - - PEAK
1 1572000 54.69 74.60 -19.91 62.5% 37.76 19.57 66.42 @.60 169 6 PEAC 2 15720.08 50.76 74.00 -23.24 39.23 37,76 19.57 66.42 0.68 396 365 PEAK
3 1572000 44.83 54.60 -0.17 53.32 37.76 19.57 66.42 @.60 180 6 AVERAGE 3 15720.00 41.26 54.00 -12.74 49.75 37.76 19.57 66.42 0.60 396 305 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-52 of 227

FAX: 886-3-327-0855
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Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
ANG B4 ANG B4
~14.5G 528 7k
Avg il 7 5 A ]
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
J— B Sy i B T
Avg %l %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-53 of 227

FAX: 886-3-327-0855
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87

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 700 PEAKUNI)
52, Blavigttbhinnb T WE TR ONTY g TR LY 2.5
B0 30
Peak
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 513775 68.64 74.80 -5.36 53.88 32,98 1117 29.39 @.08 1e@ 94 PEAC 1 5190.08 189.69 ------ ------ 94.87 3360 1121 2939 @.88 1@ 94 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
1 AVG_54
525 — o] 525
%0 3m¢~Ww4,w—“”“"’un#{ﬁm{wmﬂfJ
Avg
115 115
5000 5038, 507, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.080kHz VB:1.806kHz SWT:Auto : RBli:1080.060kHz VB:1.800kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 514877 53.08 54.00 -1.08 38.21 33.80 1118 29.39 @.08 108 04 AVERAGE 1 5190.08 18185 ------ ------ 87.83 3360 1121 29.39 @.88 1@ 94 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-54 of 227

FAX : 886-3-327-0855
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Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225
105, .\
75

0.

5! MMM ! s i

IR
A

PEAK_BE 74

Peak Blank
11!

5190 5244, 5298, 5352,
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 535119 5486 74.00 -19.14 46,07 32.80 1136 29.37 0.8 108 94 PEAC

1o Letel [dBuVim)

Il
14l)

1225

105,

l?.'MT\

AVG_BE_54
52. S

Avg Blank
11

5190 5244, 5298, 5352,
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RBW:1000.060kHz VBN:1.500kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5363.88 45.52 54.00 -B.40 30.71 32.80 1138 29.37 @.08 108 04 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C4-55 of 227
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901D

87
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 700 PEAKUNI)
1
LA G A A 25 ottt
B0 30
Peak
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 514212 58.03 74.80 -15.97 43.27 3298 1117 29.39 @.08 408 54 PEAK 1 5190.08 180,27 ------ ------ 85.46 33.80 11.26 29.39 0.8 408 54 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 00
AVG_54
525 525 [ —
B0 30
Avg
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VB:1.800kHz SWT:Auto : RBli:1080.060kHz VB:1.806kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 5148.96 47.88 54.80 -6.12 33.09 33.80 1118 29.39 0.08 408 54 AVERAGE 1 519888 93.21 ------ ----m- 7840 3360 1126 2939 .88 488 54 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-56 of 227

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
gL 0B
1225
105
815
\“ PEAK BE 74
i “
30
Peak Blank
11
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5384.67 5481 74.80 -19.19 30.97 32.80 11.48 29.35 0.08 408 54 PEAC
gL 0B
1225
105
815
00 \
\ AVGBE 54
52,
R
30
Avg Blank
11
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ REN:1000. 06kHz VBi: 1.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 543219 45.41 54.80 -B.59 30.52 32.80 11.45 29.35 0.08 408 54 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-57 of 227

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
EAK[UNI) EAK[UN)
700 LR L] | ] [l T ] L] | ] |
05 AVG_54 Iy NG54
"M " b g g s, o ptisnr gt L IR N R R B R P
Peak %0 %0
AVg 115 1.
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 1400, 1 15800, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 10380.00 47.48 68.20 -20.72 59.13 38.60 15.82 66,52 @.45 - - PEAK 1 10380.00 47.85 68.20 -21.15 58.70 38.60 15.82 6652 @45 - - PEAK
1 15570.08 47.65 74.60 -26.95 55.47 37.84 19.51 66.35 6.5 -- -- PEAK 2 15570.08 47.95 74.80 -26.85 56.37 37.84 19.51 66.35 @058 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C4-58 of 227

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg 0 I - 30 T IR B S B
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
| T T [ S— S DTSSR
Avg % il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-59 of 227

FAX: 886-3-327-0855
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88

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 ”
1050 1050
875 15
00 700 PEAKIUNI)
1
5254 525
B0 30
Peak
115 115
5000 5046, 5082, 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 S147.66 60.75 74.80 -13.25 45.96 33.88 1118 29.39 @.08 1e@ 95 PEAK 1 5230.88 11296 ------ ------ 93.16 32,92 11.26 29.38 @.88 1@ 95 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
W
51 3mmeuww“f””MfﬁhWKwa_JWMJ
Avg
115 115
5000 5046, 5082, 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.080kHz VB:1.806kHz SWT:Auto : RBli:1080.060kHz VB:1.800kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 514996 56.58 54.88 -3.58 35.71 33.80 1118 29.39 @.08 108 95 AVERAGE 1 5230.08 18611 ------ ------ 91,38 32,94 1125 29.38 @.88 1@ 95 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-60 of 227

FAX : 886-3-327-0855
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Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

PEAK BE 74
70 W’L .
10y L %

1
52! M@MJ# T s

Peak Blank
11!

5230 5276, 5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 535236 58.49 74.80 -15.51 43.78 32.80 1136 29.37 @.08 1e@ 95 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

B75

0.

\“M AVG_BE_54
52!

Avg Blank
11

5230 5276, 5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RBW:1000.060kHz VBN:1.500kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5377.43 46.94 54.80 -7.06 32.11 32.80 1139 29.35 0.08 108 95 AVERAGE

TEL : 886-3-327-0868
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88
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz
ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 700 PEAKUNI)
1
7L T YT, A Bt knl_y” A 525!
B0 30
Peak
115 115
5000 5046, 5082, 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 S18.I1 57.08 74.80 -16.92 42,35 32.9% 1116 29.39 .60 393 82 PEAK 1 5230.08 188.25 ------ ------ 93.44 32,95 114 29.38 o0 393 82 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 T 525 A ——
51 35‘0,//—/“/_/_/)
Avg
115 115
5000 5046, 5082, 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VB:1.800kHz SWT:Auto : RBli:1080.060kHz VB:1.806kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 514536 47.44 54.80 -6.56 32.66 32.99 1118 29.39 @.6e 393 82 AVERAGE 1 5230.08 18141 ------ ------ 86.61 32,93 1125 29.38 @.ee 393 82 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-62 of 227
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Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225
105 Dlbeond “\
75

0.

5! MN\ m '...ln Rt ! ,

PEAK_BE 74

Peak Blank
11!

5230 5276, 532, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 540843 54.55 74.00 -19.45 30.78 32.80 1141 29.35 @.08 393 82 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

Iﬂ.'ﬂ

4 e,
<

AVG_BE_54
52!

Avg Blank
11

5230 5276, 5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RBW:1000.060kHz VBN:1.500kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 537499 45.89 54.80 -8.11 3L.47 32.80 1139 29.37 @.08 393 52 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C4-63 of 227
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lmumvnn) " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
(1 e |oooef] ] S [ 1 S I boooef] ] — [
2 AVG_54) 5 AVG_54
52""%“ . " bt iRt WM 5. g & i T
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1046000 47.94 68.20 -20.26 59.58 33.48 15.88 66.45 @.45  -- - PEAC 1 16460.08 47.65 68.20 -28.55 59.29 38.48 15.83 66.45 @45 - - PEAK
1 1569000 54.57 74.60 -19.43 63.84 37.78 19.36 66.41 @.60 169 56 PEAC 2 15699.08 50.24 74.00 -23.76 871 37.78 19.%6 G6.41 0.8 1e@ 136 PEAK
3 15600.00 44.65 54.60 -0.35 53.12 37.78 19.56 66.41 @.60 180 56 AVERAGE 3 15690.00 41.17 54.00 -12.83 49.64 37.78 19.56 66.41 0.60 108 135 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-64 of 227
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Pol. Horizontal Vertical
LT LT
1225 1225
815 115
14.47G [ [l
ANG B4 ANG B4
~14.5G 55 5
Avg W - W
115 .
1 147, 1481, 1448, 149, 14500 1 14, 1482, 1488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
815 115
17.7G 100 100
6 54 G 54
~18G 55 5
Lo - —— [ — et
Avg % il
115 .
110 11180, 17, 17800, 17940, 18000 110 1178, 17800, 17880, 1794, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-65 of 227
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
700 3 AT S N 0 R PEAK[UNI
52.5hagesd e s ‘umW{\H"'W"W 5251 W
B0 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 510 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 514679 6192 74.00 -12.06 47.14 32,99 1118 29.39 @.6e 1w 98 PEAK 1 5210.08 18658 ------ ------ 9178 32.93 IL25 29.38 @.ee 17 9@ PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 y
875 15
00 00
AVG_54
52‘5MMWMM 525 (R —
%0 35‘0/_4_/—/_/\/%"’/
Avg
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.080kHz VB:3. 306kHz SWT:Auto : RBli:1080.060kHz VB:3. 306kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 514217 52.58 54.88 -1.58 37.74 3298 1117 29.39 @.ee 1w 90 AVERAGE 1 521808 98.54 ------ ----ee 83.72 3360 1121 2939 6.0 197 9@ AVERAGE
TEL : 886-3-327-0868 Page Number : C4-66 of 227
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Pol. Horizontal Fundamental
gL 0B
1225
"’”w
815
L PEAK BE 74
00
30
Peak Blank
11
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 542175 5428 74.00 -19.30 39.32 32.80 1144 29.35 0.8 17 9B PEAC
gL 0B
1225
105
815 N\\'
70 \
700 |
o »\ AVGBE 34
L
30
Avg Blank
11
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RE:1000. 06kHZ VBW:3.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 543458 46.38 54.80 -7.62 3149 32.80 1145 29.35 0.08 187 OB AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-67 of 227
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
875 15
700 AT S N O R PEAK[UNI
1
525kttt gt g A 525 WWW
B0 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5129.99 56.62 74.80 -17.38 41.89 32.9% 1116 29.39 .60 338 72 PEAK 1 5218.88 97.76 ------ ------ 82.95 3360 1126 29.39 @.ee 383 72 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 15
00 00
| AVG_54
525 ! 525 ——
m m/,w/
Avg
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VB:3. 306kHz SWT:Auto : RBli:1080.060kHz VB:3. 306kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5147.63 49.32 54.00 -4.68 34.53 33.80 1118 29.39 @.60 33 72 AVERAGE 1 5210.08 9144 ----on -oooee 76.63 3360 1126 29.39 6.8 383 72 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-68 of 227
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Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105
W_EMMW“"’“”""\

\ PEAK_BE 74
70

@ M» , e

L M
b W

Peak Blank
11!

510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 545775 5412 74.00 -19.86 39.28 32.80 1148 29.35 @.08 388 72 PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,

L ]

0.

L‘\ AVG_BE_54
52!

Avg Blank
11

510 5260, 5310, 5360 5410, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RBW:1000.060kHz VBN:3.300kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5436.08 46.05 54.80 -7.95 3116 32.80 11.45 29.35 0.8 388 72 AVERAGE

TEL : 886-3-327-0868

Page Number 1 C4-69 of 227
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Pol. Horizontal Vertical
. Level dBuVim) . Level(¢BuVim)
1225 1225
1084 105
Lk L&
EAK(UNI)
o e B L0 R — EAK(UI’@ 108 I boooef] [ — [
e B o . VG 54
525 f 7 " . NN P e S R
P ot s g Aoy A AT WMMM RS TY
35,
Peak %0 %0
AVg 115 f
1000 9200, 1400, 13600, 15800 18000
1000 9200, 11mirmlenq(ﬂﬂl)1 15800, 18000 Frequency (MHz)
X Site + B3CHIG-HY
Site ¢ O3CHIE-HY Condition: PEAK(UNTI) 3n 91260-1522 240328 VERTICAL
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL
. Linit Read  Ant Cable Preamp Aux MPos  TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuV/m B dBw dB/m A8 B B o deg
Mz dBuv/m dBuV/m  dB dBw dB/m 4B A8 B o deg 1 10420.00 47.36 68.20 -20.84 58.98 38.56 15.85 66.48 0.49 - -- PEAK
1 1042000 46,80 68.20 -21.40 58.42 33.56 15.85 06.48 @.45 - - PEAK 2 15630.00 49.39 74.60 -24.61 57.87 37.78 19.53 66,38 .59 408 43 PEAK
2 15630.08 47.58 74.80 -26.42 S6.86 37.78 19.53 66.33 .59 - -- PEAK 3 15630.00 39.01 54.00 -14.99 47.49 37.73 19.53 66.38 .50 408 43 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-70 of 227
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Pol.

Horizontal Vertical
meeI{annn] M“LWHIIIBIIWIH}
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg JE.QM i A St S JENA T
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
meeI{annn] M“LWHIIIBIIWIH}
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
— SR S T T I S N A i o]
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-71 of 227
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90

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz

ANT 0+1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
00 700 | PEAKUNI)
525 i3 M ty-uﬂ;@ "“
%0 0
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 514976 64.07 74.80 -9.93 49.28 33.88 1118 29.39 @.08 1e@ 7B PEAC 1 5180.08 114,45 ----mn -oooee 99.64 3380 11.26 29.39 @.88 1@ 78 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 525
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.060kHz VB:0.910kHz SKT:Auto : RBli:1080.060kHz VB:0.916kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 514994 53.01 54.80 -0.99 38.22 33.80 1118 29.39 0.08 108 7B AVERAGE 1 5180.00 186,44 ------ ------ 91.62 3380 1121 29.39 @.88 1@ 78 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-72 of 227
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Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz

ANT 0+1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
700 0 AT S e B PEAK[UNI
1 W““
5251 0% M
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 514652 58.65 74.80 -15.35 43.87 3299 1118 29.39 .00 383 83 PEAK 1 5180.08 187.67 ------ ------ 92.86 3380 1126 29.39 @.ee 383 83 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 525
B0 30
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RB:1080.060kHz VB:0.910kHz SWT:Auto : RBli:1080.060kHz VB:0.910kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 514994 4932 54.80 -4.68 34.53 3.8 1118 29.39 @.6e 383 83 AVERAGE 1 5180.88 99.27 ------ ----ee 8445 3360 1126 29.39 @.ee 383 83 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-73 of 227
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Pol. Horizontal Vertical
1 4€‘|L121t3|{|1l31|\llln] " Level (dBuVim)

1225 1225
1050, 105,
815 875

EAK(UNI) EAOND

00— S S S F O 1 R I | I

" i At Aoy
e o gt A | b AR A b ) i
350!
Peak - %0
115
Avg 1.
000 9200, 1400. 1 15800, 18000
Frequency (MHz) 1000 9200, 1400, 1 15800, 14000
Frequency (ki)
Site + @3CHIG6-HY X
Condition: PEAK(UNTT) 3m 91200-1522 240328 HORIZONTAL site : G3CHIEAY
Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos .
Freq Level  Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg
1 1036000 47.48 68.20 -20.72 59.15 3.60 15.81 66.53 @.45 - -- PEAK
1 1534000 54.20 74.60 -19.80 62.66 37.80 19.50 66.34 @.58 189 57 PEAC
3 15540.00 4172 54.00 -12.23 S0.18 37.80 19.58 66.34 @.58 180 57 AVERAGE

Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 10360.00 47.00 68.20 -21.20 58.67 38.60 15.81 6653 @45 - - PEAK
2 15540.08 46.61 74.80 -27.39 55.€7 37.80 19.50 66.34 @058 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR450901D

Pol. Horizontal Vertical
LT LT
1225 1225
815 115
14.47G [ [l
ANG B4 ANG B4
~14.5G 55 5
Avg 1 - - 1 A T
115 .
1 1476, 1481, 14488, 149, 14500 1 14, 148, 1488, 148, 14500
Frequency (HHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
815 115
17.7G 100 100
6 54 G 54
~18G 55 5
[ e N B - e A R
Avg % il
115 .
110 11180, 17, 17800, 17940, 18000 110 1178, 17800, 17880, 1794, 18000
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL : 886-3-327-0868 Page Number 1 C4-75 of 227

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR450901D

91
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT 0
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
00 700 PEAKUNI)
1
5151 525
B0 30
Peak
115 115
5000 5052, 5104, 5156, 5208, 5260 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK(UNIT) 3n 91280-1522 24328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 SleL.14 57.35 74.80 -16.65 4271 32.9 1114 29.40 .00 1w 77 PEAK 1 5260.88 117.23 ------ ------ 16245 32.88 1128 29.38 @.ee 147 77 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
. AVG_54
525 f 525 P —
5 m/_,i/J
Avg
115 115
5000 5052, 5104, 5156, 5208, 5260 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.080kHz VB:0.750kHz SWT:Auto : RBli:1080.060kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 Slel.4e 43.89 54.80 -5.11 34.25 329 1114 29.40 .00 1w 77 AVERAGE 1 5260.08 118,14 ------ ------ 95.36 32,88 1128 29.38 @.ee 17 77 AVERAGE
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Pol. Horizontal Fundamental
gl oB)
1225
105 ‘,\N
815 )
PEAK BE 74
00
ALY
5! i et A
30
Peak Blank
11
5260 5300, 530, 5340, 5420, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 5358.28 56.27 74.80 -17.73 4L.47 3289 1137 29.37 @.ee 17 77 PEAK
gl oB)
1225
10( —
815 L\
00
e AVG BE 34
52,
30
Avg Blank
11
5260 5300, 530, 5340, 5420, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RE:1000. 06kHz VBi:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 542108 47.46 54.80 -6.54 32,58 32.80 1144 29.35 0.8 187 77 AVERAGE
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR450901D

91
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT 0
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 700 PEAKUNI)
1
5, Bt bbbl bl 2.5
B0 30
Peak
115 115
5000 5052, 5104, 5156, 5208, 5260 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK(UNIT) 3n 91280-1522 24328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 008kHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5102.44 56.07 74.80 -17.93 4143 32,99 1114 29.48 @.08 108 125 PEAK 1 5260.08 188.16 ------ ------ 93.38 32.89 1127 29.38 @.68 18@ 125 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 7 525
B0 30
Avg
115 115
5000 5052, 5104, 5156, 5208, 5260 1000 200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RE:1080.080kHz VB:@.756kHz SWT:Auto : RBli:1080.080kHz VB:0.756kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5096.46 46.03 54.80 -7.97 3139 32,99 1114 29.48 0.08 108 125 AVERAGE 1 5260.00 10084 ------ ------ 86.67 32.87 1128 29.38 @.80 1@ 125 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
gl oB)
1225
105 \
815 M“N
PEAK BE 74
709 "{"M
B! %‘M. SN E—_ i
30
Peak Blank
11
5260 5300, 530, 5340, 5420, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 5350.88 53.93 74.00 -20.07 39.14 3289 11.36 29.37 0.8 1e@ 125 PEAK
gl oB)
1225
105
B?.'H\
00
AVGBE 34
& i
30
Avg Blank
11
5260 5300, 530, 5340, 5420, 5460
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RE:1000. 06kHz VBi:.750kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 541340 45.39 54.80 -B.61 30.51 32.80 1144 29.35 0.8 108 125 AVERAGE
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Pol. Horizontal Vertical
1 %Lml{mwm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
(1 e |oooef] ] S [ 1 S I boooef] ] — [
@ ) AVG_54 @ AVG_54
ot sttt o nmah A A Kb, i s i o
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIG-HY Site & 3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10526.00 43.95 65.20 -19.24 60.53 33.44 15.93 66.39 @.45 - -- PEAC 1 10520.08 47.65 68.20 -20.55 59.22 38.44 15.93 66.39 @.45 - -- PEAC
1 15780.00 55.69 74.00 -18.31 64.53 37.40 19.60 66.45 Q.61 169 57 PEAK 2 15780.00 52.19 74.60 -21.81 61.03 37.40 19.60 66.45 @61 100 20 PEAK
3 15780.00 45.70 5480 -7.30 55.54 37.40 19.60 66.45 0.61 169 57 AVERAGE 3 15780.08 43.75 54.60 -18.25 52,50 37.48 19.60 66.45 0.61 109 20 AVERAGE
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Pol.

Horizontal Vertical
LT LT
1225 1225
815 115
14.47G [ [l
ANG B4 ANG B4
~14.5G 55 5
Avg 5 = _— 1 R —— T
115 .
1 147, 1481, 14488, 149, 14500 1 14, 1482, 1488, 148, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
815 115
17.7G 100 100
ANG B4 ANG B4
~18G 55 5
i R R B T
Avg %l il
115 .
110 11180, 17, 17800, 17940, 18000 110 1178, 17800, 17880, 1794, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
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